


CH2M HILL 

7751 Belfort Parkwav 

I 
I 

I 
I 
I 
I 
I 
I 
I 
c 
I 
I 
I 
I 
I 
I 

i 

CHZMHILL 

Suite 320 

Jacksonville, FL 

32256-6921 

Tel 904.296.2334 

Fax 904.296.3612 

June 17,1997 

134336.X1 

Mr. Todd Mackey, P.E., Manager 
Engineering and Technical Services 
United Water Florida 
1400 Mill Coe Road 
Jacksonville, Florida 32239-8004 

Dear Todd: 

Subject: Submission of Final Report - Task Order No. 96-1 Reuse Feasibility Study 
IWONo. 96105 
Pr.No. E1224 

In fulfillment of our scope of work for Task Order No. 96-1, we are enclosing ten (10) 
copies of the final report entitled System-wide Reuse Feasibility Study.  We have 
included seven (7) signed and sealed copies for your use. In accordance with 
[...]
limestone, which lie within or between less permeable units of clayey sand to clay. In 
places, poorly yielding to non-water yielding strata occur, and there the term “intermediate 
confining unit” applies. This intermediate confining unit is geologically referred to as the 
Hawthorn Group. In other places, one or more low-to-moderate yielding aquifers may be 
inter-layered with relatively impermeable confining beds. The aquifers within this aquifer 
system contain water under confined conditions. Within the intermediate aquifer system, 
confining units are generally more extensive than water-bearing units. 

The top of the intermediate aquifer system or intermediate confining unit coincides with the 
base of the surficial aquifer system. The base of the intermediate aquifer system or 
intermediate confining unit lies immediately above the Floridan aquifer system. 

Water quality in the intermediate aquifer system is generally good in the northem part of 
SJRWMD where chloride, sulfate, and TDS concentrations are below the secondary 
drinking water standards. Water quality in the southern part of SJRWMD approaches or 
exceeds the secondary drinking water standards for chloride and TDS concentrations. 

The intermediate aquifer system is used as a source of water for individual domestic self- 
supply in Duval and Clay counties. 

Floridan Aquifer System 

The Floridan aquifer system is one of the world’s most productive aquifers. The sediments 
that comprise the aquifer system underlie the entire state, although this aquifer does not 
contain potable water at all locations. The Floridan aquifer system is generally composed of 
limestone and dolomite. Water in the Floridan aquifer system occurs under confined 
conditions throughout most of SJRWMD. Unconfined conditions occur in parts of Alachua 
and Marion counties. 

The Floridan aquifer system is subregionally divided on the basis of the vertical occurrence 
of two zones of relatively high permeability (Miller 1986). These zones are called the 
”Upper Floridan” and “Lower Floridan” aquifers. A less permeable limestone and 
dolomitic limestone sequence generally separates the Upper Floridan and Lower Floridan 
aquifers. It is referred to as the “middle semiconfining unit.” Throughout much of Baker, 
Union, Bradford, westem Alachua, and northwestern Marion counties, the middle 
semiconfining unit is missing and the Lower Floridan aquifer does not occur (Miller 1986). 

P:\WATER\UWF\REUSE\CHAP2.Doc 2-9 



~ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Water quality in the Upper Floridan aquifer varies depending on its location in SJRWMD. 
Water quality in this aquifer is generally good in the northem and western portions of 
SJRWMD where chloride, sulfate, and TDS concentrations are below the secondary 
drinking water standards. Chloride and TDS concentrations in the Upper Floridan aquifer 
generally exceed the secondary drinking water standards throughout Brevard and Indian 
River counties, in southern St. Johns and most of Flagler counties, in areas bordering the St. 
Johns River south of Clay County, (in parts of Putnam, Marion, Lake, Volusia, Seminole, 
Orange, and Osceola counties), and in eastem Volusia County. Sulfate concentrations also 
often exceed the secondary drinking water standards. 

Water quality in the Lower Floridan aquifer also vanes depending on its location in 
SJRWMD. Water quality in this aquifer is generally good in the northern and western 
portions of SJRWMD where chloride and TDS concentrations are below the secondary 
drinking water standards. Chloride concentrations in the Lower Floridan aquifer generally 
exceed the secondary drinking water standards throughout all of Flagler, Brevard, and 
Indian River counties, in eastern Nassau and Volusia counties, and in areas bordering the 
St. Johns River in Putnam, Marion, Lake, Volusia, Seminole, Orange, and Osceola counties 
(Sprinkle 1989). TDS concentrations in the Lower Floridan aquifer generally exceed the 
secondary drinking water standards throughout all of St. Johns, Flagler, Brevard, and 
Indian River counties, in most of Nassau and Duval counties, in eastem Clay and Volusia 
counties, and in areas bordering the St. Johns River in Putnam, Marion, Lake, Volusia, 
Seminole, Orange, and Osceola counties (Sprinkle 1989). 

The Upper Floridan aquifer is the primary source of water for public supply water use in 
SJRWMD. This aquifer is a source of water for public supply in the northern and central 
portions of SJRWMD where the aquifer contains water that generally meets primary and 
secondary drinking water standards. The Upper Floridan aquifer is also a source of water 
for public supply in the southern portion of SJRWMD where water withdrawn from the 
aquifer is treated by reverse osmosis. Portions of the Lower Floridan aquifer are also 
tapped as a source of water for public supply in Duval, central and western Orange, and 
southern and southwestern Seminole counties. The Floridan aquifer system in the southern 
portion of SJRWMD, where the aquifer generally contains water that exceeds secondary 
drinking water standards for chloride, sulfate, and TDS, is widely used as a source of 
irrigation water. 

Existing Wastewater Management Facilities 
The study area consists of ten individual service areas each served by its own wastewater 
collection, treatment, and disposal system. The following is a summary of the existing 
wastewater management facilities for each of the ten specific service areas. Historical flow 
trends for each service area are presented on exhibits contained in Chapter 3. A summary of 
FDEP operating permit status for each WWTF is contained in Exhibit 2-3. A summary of 
FDEP WWTF permit effluent requirements and historical effluent quality data is contained 
in Appendix I. 

2-10 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

EXHIBIT 2-3 
Summary of FDEP Operating Permits for UWFL WWTFs 

Facility Name FDEP Permit No. FDEP Permit Expiration Permitted Flow, 
Date AADF (mgd) 

Holly Oaks 

Jacksonville Heights 

Monterey 

Royal Lakes 

San Jose 

San Pablo 

Ponce De Leon 

Ponte Vedra 

St. Johns N. 

Amoco Service Sta. 

Lofton Oaks 

Yulee Regional 

D016-229843 

DO1 6-22480 

FL0023604 

DO1 6-230626 

DO1 6-246674 

FL0024767 

D055-253570 

FLO117951 

FLOll7668 

FLAO11675 

D045-260422 

FLOl67258 

6/30/98 

411 198 

4/2/0 1 

4 1  5/98 

411 5/99 

Draft 

8/23/99 

11/12/01 

Draft 

6/12/01 

12/1/99 

5/8/0 1 

1 .o 

2.5 

3.2 

3.25 

2.25 

0.499 

0.095 

0.6 

0.225 

0.00336 

0.050 

0.5 



I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

Holly Oaks 
The Holly Oaks WWTF is located at 10797 Fort Caroline Road, Jacksonville Florida. Exhibit 
2-4 shows the Holly Oaks wastewater and water service areas along with flood plain 
information, water and wastewater treatment plant locations, and potential reuse sites. 

The Holly Oaks WWTF is a 1.0 mgd conventional activated sludge facility which discharges 
treated effluent to Cowhead Creek. Existing liquid treatment processes include influent 
screening, aeration, clarification, chlorination and dechlorination. Domestic wastewater 
residuals are aerobically digested and disposed of by land application. 

The facility is operated by UWFL under FDEP Operating Permit No. D016-229843 (expires 
June 30,1998). In the past, chronic whole effluent toxicity limits have been exceeded at the 
WWTF, and UWFL is under an Administrative Order to resolve this issue. UWFL has 
completed a Toxicity Identification Evaluation and is currently negotiating with FDEP for 
revised NPDES permit conditions. 

The 1995 annual average daily flow (AADF) was 0.664 mgd. Exhibit 3-2 presents the 
historical AADF for the Holly Oaks WWTF. 

Jacksonville Heights 
The Jacksonville Heights WWTF is located in the west area of Duval County at 5957 
Tampico Road. Exhibit 2-5 shows the Jacksonville Heights wastewater and water service 
area along with floodplain information, water and wastewater .treatment plant locations, 
and potential reuse sites. 

The Jacksonville Heights WWTF is a 2.5 mgd conventional activated sludge facility which 
discharges treated effluent to Fishing Creek . Existing liquid treatment processes include 
two 1.25 mgd Sanitaire Units operated in parallel. Influent flows through a common vortex 
grit remover prior to being split between the two Sanitaire Units. Following separate 
clarification, effluent flows into a common microstraining system, followed by chlorination, 
sulfur dioxide dechlorination and discharge into a channel that flows into Fishing Creek. 
A portion of the chlorinated effluent is reused by recycling back into the gas chlorination 
system. Domestic wastewater residuals are aerobically digested on site and disposed of by 
land application. 

The facility is operated by UWFL under FDEP Permit No. D016-222480, which expires on 
April 1,1998. Whole effluent toxicity limits have been exceeded at the Jacksonville Heights 
WWTF in the past, and W L  is under an Administrative Order to resolve this issue. 
UWFL has completed a Toxicity Identification Evaluation and is currently negotiating for 
revised "DES permit conditions. In 1995, UWFL installed a sand filtration and UV 
disinfection at the facility. No toxicity violations have occurred since installation of these 
facilities. 

The 1995 AADF was 1.033 mgd as presented in Exhibit 3-3. 

2-12 



20-1 f-1996 - 

I, 

/, a- 
Exhibit 2-12 - 

EZXIZ!l 
3081A5-1 DWG - ST. JOHNS NORTH SERVICE AREA 



20-Nc 1996 

WATER TREAWENT FACILITY 

WASTEWATER TREAWENT FACILIT’I 

POlENllAL REUSE SITE 
0 SCHOOL 

CHURCH 
f CEMETERY 

x COMMERCIAL 

GOLF COURSE 
A PARK 



I 
1 
I 
I 
I 
I 
I 
I 
I 
I 
c 
I 
I 
I 
E 
t 
I 
I 

Ponte Vedra 
The Ponte Vedra WWTF is located in Northeast St. Johns County at 200 State Road A1A in 
Ponte Vedra Beach, Florida. This facility was constructed in 1975 and purchased by UWFL 
in 1993. Exhibit 2-22 shows the Ponte Vedra wastewater and water service area along with 
floodplain information, water and wastewater treatment plant locations, and potential 
reuse sites. This facility serves an area characterized by low to medium density, single 
family residential land uses, with some condominiums and minor commercial areas. 

Onsite treatment facilities with the Ponte Vedra WWTF include a 0.5 mgd General 
Environmental Equipment (GEE) activated sludge package plant consisting of an 187,000 
gallon aeration basin, a 1,150 sf secondary clarifier (38.33 ft diameter), chlorination, 18,800 
gallon chlorine contact chamber discharging to two holding ponds (for dechlorination) 
followed by two percolation ponds which partially drain to adjacent perimeter ditches and 
ultimately discharge to surface waters. After aerobic digestion, residuals are trucked to an 
off-site land application area. 

The Ponte Vedra WWTF operates under FDEP Permit No. FL0117951, which was issued on 
November 12,1996 and expires on November 12,2001. The new permit includes 
construction of a new 0.6 mgd advanced wastewater treatment plant with high level 
disinfection to replace the existing WWTF. The new permit stipulates that the discharge 
from the new facility will be to public access reuse within the service area and/or the Ponte 
Vedra Lake System (Class I11 waters) . The schedule dictates that UWFL begin construction 
by February 28,1998 and complete construction of the new facilities by March 31,2000. The 
new permit also requires that UWFL make public access quality reclaimed water available 
to the Ponte Vedra Inn and Club Golf Course by March 31,2000. 

The WWTF had an AADF of 0.45 mgd for 1995 as shown in Exhibit 3-9 with the historical 
wastewater flow. 

St. Johns North 
The St. Johns North WWTF is located at 2369 Hawkcrest Drive East, Fruit Cove, Florida. 
Exhibit 2-22 shows the St. Johns North wastewater and water service area along with 
floodplain information, water and wastewater treatment plant locations, and potential 
reuse sites. 

The St. Johns North WWTF is a 0.225 mgd conventional activated sludge wastewater 
treatment facility consisting of an influent pump station with bar screen, dual aeration 
basins, a single secondary clarifier, two chlorine contact basins, and an emergency 
generator. Treated effluent is discharged to percolation ponds. Wastewater residuals are 
aerobically treated to meet Class B stabilization requirements and hauled to an approved 
land application site. 

The St. Johns North WWTF is operated by UWFL under FDEP Permit No. D055-194157. 
which expired on August 30,1996. A new draft permit (Permit No. FL0117668) has been 
issued which includes an Administrative Order (A0  024 NE) that allows for the temporary 
discharge of 0.225 mgd of treated effluent to Big Lige Branch via one existing and one 
proposed new outfall. The temporary discharge is being allowed during an interim period 

P:\WAER\UWF\REUSE\CHAP2.DOC 2-22 





20-NO ,996 

- 

1 500 1000 1500 2000 

SCALE: 1' - 1000' D- 

m -3 UWF SERVlCE AREA -__ 
100 YEAR FLOODPLAIN 

/ -  

\ \  .e- 
Exhibit 2-9 I 

SAN PABLO SERVICE AREA 
IC4-1 DWG 



~ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
C 
f 
I 
I 
I 
I 
I 
I 
I 

The San Jose WWTF is a 2.25 mgd complete mix wastewater facility with an influent screen, 
gravity grit removal system, aeration basins, secondary clarification, chlorination and sulfur 
dioxide dechlorination. Dechlorinated effluent is discharged directly into the St. Johns 
River through a gravity pipe and through a force main. Domestic wastewater residuals are 
stabilized by aeration, gravity thickening and aerobic digestion and are disposed of by land 
application at an agricultural site. Chlorinated reclaimed water is reused on site for 
nonpotable water demands. 

This facility is operated by UWFL under FDEP Permit No. D016-246674, which expires 
April 15,1999. 

The WWTF had an AADF of 2.0 mgd for 1995 as shown in Exhibit 3-6 with the historical 
wastewater flow. 

San Pablo 
The San Pablo WWTF is located near the Duval and Clay County border at 14738 
Marshview Drive in Duval County. Exhibit 2-9 shows the San Pablo wastewater and water 
service area along with floodplain information, water and wastewater treatment plant 
locations, and potential reuse sites. 

The San Pablo WWTF is a 0.499 mgd extended aeration wastewater facility with grit 
removal, chlorination and sulfur dioxide dechlorination. Dechlorinated effluent is 
discharged into a sixteen inch diameter ductile iron pipe and thence into the Intracoastal 
Waterway. Sludge is treated on-site using the Micronair process. 

The FDEP Operating Permit for this facility (D016-162840) expired on May 31,1995. UWFL 
currently has a new draft permit (Permit No. FL0024767) and is awaiting final issuance. 

The 1995 AADF for San Pablo WWTF was 0.4 mgd as presented in the historical AADF 
Exhibit 3-7. 

Ponce de Leon 
The Ponce de Leon WWTF is located on Highway A1A at 3152 South Ponte Vedra 
Boulevard, Goodwin Beach, in St. Johns County. Exhibit 2-20 shows the Ponce de Leon 
wastewater and water service area along with floodplain information, water and 
wastewater treatment plant locations, and potential reuse sites. 

The Ponce de Leon WWTF is permitted as a 0.095 mgd extended aeration wastewater 
treatment plant with chlorinated reclaimed water disposal to two on-site 
percolation/evaporation ponds. The design capacity of the wastewater treatment plant is 
0.400 mgd. However, the permitted capacity of the plant has been derated due to low flow 
to the plant. The permitted capacity may change when the flows increase. 

The WWTF is operated by UWFL under FDEP Permit No. D055-253570, which expires on 
August 23,1999. 

The current AADF is 0.02 mgd. Exhibit 3-8 presents the historical AADF data. 

2-1 9 



20-No , 9 9 6  
.- 



- 20-b -1996 





I 
I 
I 
I 
II 
I 
I 
I 
I 
I 
I 
I 
I 

I 
I 

Monterey 
The Monterey WWTF is located at 5802 Harris Street, Jacksonville, Florida. Exhibit 2-6 